~ INTEGRA 4WD
VANNING -PRESTO

RADIO CONTROLLED OFFROAD RACING BUGGY KIT

SUAAVNO-IVI VT2 INE-
1:8 SCALE | . ° TIOIVR1952
e ’ FOmR2F v RIb

KIT No.3058

- e A ,._'._:.-".
Y, S & "" , e
.. -'.‘h.:...i-:.. ; :_ __;.:_*.__ - .:'\-.1
= S —_— — o+ LI ﬁ .
y THE FINEST RADIO CONTROL MODELS o e T —IF T30 ETT,

ENGINE .21 CLASS RADIO 2 CHANNEL MUFFLER & MANIFORLD NOT INCLUDED




THINGS YOU WILL NEED BESIDES THIS KIT

— e s

[2 channel radie system]

A two channel, 2 serve radio control unit is requircd for runnimg this car. This type

of radio system can also be used for other models requiring enly twe channels of centrel.
You will also need te supply your radio with the proper number of batteries (Usually 7
or 8 in the transmitter and 4 for the receiver.) A system with serve reversing {or
simply using a reverse servo on the steering contrel) will be necessary.

Batteries : < S~ |2 Channel Radio System

LEngine

The Irvine 20 or 25 car engines, or the 05 Max 21 FSR-R side exhaust car engine will
mount with little or no modifications. The 05 21VF-B, @S 21VF-C, PICC@ 3.5, Enya 21CX,
21CKS, 19X HP .?3VT/car and others will require either additienal parts or more than
slight moedifications. If you are planning te use an aircraft type engine you MUST
supply 1t with a heat sink device to help coal the engine. Witheut a heatsink, the
engine will overheat and be destroyed.

[f you plan to use on 0S MAX rear exhaust engine such as the 21¥F-B or 21VR-C you will
need the two parts listed below (See page ?23.)

=g oogon Note: The muffler and

'[3 manifold are
' oplional parts.

R These itwo items are
required for 0S5 MAX
Expert Huffleinﬂh J%i) rear exhausl engines.

- 05-21VFB

Manifold
" ;:Eﬁ
()xf

)
. -
& El*f
Gl ow Fuel Bulb 1.5V Battery for Glow Plug  Starter w/"DONUT" 12V Gattery
Glow Plug (FOR STARTER)
T00! S REQUIRED
The following tools are The following tools are required for assembly.
included in kit. SR P 1
PR | s i emat e BrivEE (L5
1.5mm Allen Wrench ' ﬁ;__;_“hg;zij:5}5£1ssurs . _. 5.5mm & 7mm
i e, e B= — - L — 9 HEX Driver
mm Allen Wrench EF i;;‘hmﬁrﬁﬁ]jifzmgﬁgdle HesE o
S e m———— i e HEL | I -
Z. 5m” Allen Wrench #ﬁj —— (T e, A Instant Cement  PRubber Cement
e T
. Wﬂ?s Pliers
e lMdEk?ﬂg
ot » || Lross Tipe
B e | Wrench

S

]
I': -—



04 TQ CHECK YOUR RADIO SYSTEM

Foilow steps -8 in order,

I. install the batteries into both the transmitter and receiver. If your radio is a
reachargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug tne serve and battery connectors into the
recelver,

. Extend the transmitter antenna.

£ L

. Turn ON the power switch at the transmitter.

I

lurn ON the power switch for the receiver.

b. Set the small trim levers to the center position and make sure that both main
conltrol sticks are also centered.

7. Move both main contre)l sticks slowly through their full travel. The servo horns
sheuld moeve in proportion to the movement of your sticks.

8. When Lhe trim levers and sticks are at their neutral positions, the servo horns
should be centered. You may now turn off the transmitter, then the receiver and
unplug the serves and battery from Lhe receiver.

Engine High

——

Transmitler — -— - 'Tihi!!!; Receiver

Engine Slow - Engine Controller Servo

Brake —

? _t N T . Steering Servo
'/ 7 b S ol
6 8
*IT IS5 TMPORTANT TO ALWAYS SWITCH THE TRANSMITTER ON FIRST ... THEN THE RECEIVFR. WHLN

[URNING OFF THE SYSTEM TURN OFF THE RECEIVER FIRST AND THEN THE TRANSMITTERS.

A Z-channel radio ccntrol system is compused of a transmitter, a receiver, two servos,
and a battery holder (for the receiver.)

*Transmitter..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and servos via radio
waves.

bt el ST o —— Receives Lhe radio signals from the transmitter and sends them to the
appropriate servo.

EREPVS i Can be thought of as the "muscle" of the system. They actually move

the controls of the model. The receiver tells them which direction
to move and how much.

*Antenna......... [he transmitter antenna breadcasts the radio signal. The receiver
antenna (which is no more than a small wire turncd to a precise
length) Picks up the signals so that the receiver can decode them.

*Trim Levers..... Adjust the neutral position of the servos from the transmitter. Trim
levers provide fine tuning of the steering and speed control.

*Battery HMeter... Allows you to see the condition of your Lransmitter batteries.

*Herve Hern. . ...s A small arm or wheel on a serve that Lransfers the movement of the
Servo.



IMPORTANT! BEFORE YOU BEGIN

A WORD OF WARING is necessary, especially if this happens te be your first gas-
powered vehicle. Gas-powered cars are subjected to*unbelievable stress and
strain due to high engine RPM, rough terrain and the racing/high perflfermance
usage that they receive. As a result, they need continual preventative main-
tenance to keep them in operating condition,

This is an extremely sophisticated model with a large number of moving parts.
Assembly of the model by a completely inexperienced builder could turn out to
be a very frustrating experience. Before you begin assembly, take a look
through the box and these instructions carefully to deCide whéther or not you
are ready for this challenge! If you do not feel that this type of medel 1s
for you, it may be returned to the dealer as long as it is NEW and UNUSED.
UNDER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT FOR RETURN IF ASSEMBLY HAS
ALRCADY BEGUN' If this is not what you bargained for, then go no further and
return this kit to the dealer immediately. BUT, if a little maintenance doesn't
brother you and the thrill of high performance driving 1s for you, then don't
hesitate another minute! Read through this entire manual thereughly to famil-

arize yourself with the parts and methods of construction used before actually
starting to build.

*A11 nuts and bolts used throughout this kit are metric sized.
Therefore, some of the notations may not be familiar to you. An M3 nut 1s a
3 millimeter (3mm) nut. An M3 x 12 screw is 12mm long and 3mm in diameter.
At various points throughout the manual these parts are labeled and pictured

in their actual size. Ffor your reference, lmm equals approximately .039
1nches.

*In addition to the damper 0il1 (read liquid) you will also find a small tube of
"screw cemenl". This bluish-green cement should be used on all nuts and bolts
in the car including those parts which are ALREADY ASSEMBLED. If you do not
use the screw cement, all the nuts and balts of the car WILL eventually fall
out. This particular formula is safe for both nylon and metal parls. Use
this type of cement only on the nuts and bolts. When it calls for cement in
the manual, use an "instant” type of glue such as jet, CA or llot Stuff.



T ASSEMBLY OF MATN CHASSTS T ASSEMBLY OF MAIR CHASSIS @ Tank fixing

Small Parts Used ' . Stay.
{ J M3 x 20 i
(m M3 X .Iﬂ Sﬂm. , ..2 F}ange SEFEW = _.__.-"'.--.F. ﬂ‘-u.ﬂ
o Flanged Screw,...? L@\ "'fy
[T
@ M& X E Screw. .... | G)Hi1ﬁ EhESS"IS __:'-':" -..' ..-rh
Qm M4 x 10 ) s = o
| Allen Wrench.....] rf_f-ﬂ;:f_.r Jﬂ'lt"l't Collar ,.=="'
© 3 Nylon Nut.....1 = (A g
(rj“ \ 48 Washer........ 1 F,,.;_-f:ffj;;'ff
g fﬂiﬁﬁl;,f' M3 x 20 Flange
Serve Saver -7 ,ijfiiifff Screw
%wfffi;;f ~ o Note: The frame Which has

an oval hole should
be the left side

Main Chassis (L) shassis.

E}:m &' Steering Q S

Linkage Guide...] — M4 X 6 Screw

_ 44 Washer

. _ & Servo Saver Shaft

® Steering Linkage Guide

-

B —
Lo, '
s, <O @) Servo Saver
= @ -3 Nylon Nut

*ﬁﬁgzﬁf {2 Servo Saver Mount
£L~ M4 x 10 Allren Wrench

2 _INSTALLATION OF HUB CARRIER 2 INSTALLATION OF HUB CARRIER
[Small Parts Used]

(T M3 x 10 Screw..... 2 M3 x 10 Screw

ﬁ:jﬁ@; @ King Pin...... 4 Batl,. =
f,.,,,ﬁ . (for Tie Rod) |
7 {For Tie Rod).....2

_ |Left]
12 Hub Carrier Mount (R)

(3 Hub Carrier Mount (L)

(3 King Pin — :

|
1) Hub Carrier }




3 POURTNG OTL TNTO FRONT 3 POURING OTL_INTO FRONT DAMPER

- DAMPER r

[Small Parts Used] __ 27 Damper 041 Pour the eil (red liquid)
ﬁi)lﬁ Ball (for Damper)..2 iz?ntthﬁ dampEr up te the
[Disassembly of Front Damper] ; PRI ML SRmTES

The fornt dampers are factory . ;

assembled, but not filled | (Prefer te use weak oil)

with oil. Disassemble the o

front shocks by first remov- Yo

ing the coil spring retainer
and then the springs. Unscrew
the damper stopper and remove

O

ks
Note: The rear dampers are
already oll-filled. g %E?

@ Front™ ~J- 4

N

2]

Spring < -=lﬁif _ .

Holder . £ Jfgiﬂgzgr Screw in the damper stapper.
v {10)Front “J\
?Tﬁﬁ [ Damper ¥ ATHg 0°
Effﬁfb]i}Frnntff’”W I I,

~ Suspension A )

EET spring Slopper P e

Compress the spring as shown,  2um clearance
then slide the spring helder |

sideways to remaove it. ‘ P Keep a gap of about bmm
A | E between the damper stopper
" | fOP and the damper case and push
Lt . Keep a gap the pisteon all the way down
L ie=m 0+ of bmm here. to squeeze out any excess.
[?.EI]'TI[]EF I || | 3 _ :
A ’_'{3 — Damper Case

3-
Damper Piston
05 Push ball Screw in the damper tightly
ﬂ}_”—— into postien, by halding 1t with pliers
Detach the  Remove the damper Y- 6% Ball End as shown above. You may then
spring. stopper and pull - g . A install a ball inte each
out the piston. "-:'“-\ frent sheck ball end.

89 Damper
Wrench



4 ASSEVMBLY OF FROANT SUSPERSION 4 ASSEMBLY OF TRONT SUSPENSTON

[Small Parts Lsed]

M3 x |4
PNMEJMB Sell Tapping Screw.?
I:E M3 x 3 Set Screw.

M3 x 5 Set Screw.

2
4
B w4 « ¢ Set Screw. .4

19 Front Upper Arm_.

M3 x 14 Self T

(Temporary adjustment) EHHH

24 Damper Bushing M4 x 6

T i

Note: Try not te use excessive force when

screwing in the setscrews onto the hub
carrier and the bulkhead.

2} Lower Arm

c o
Jhﬂf{ 'I.B} @ L-'IJFIIET" Arm Shaft {E—} '[}- Bulkhead 'l: }
_ J M3 x 5 Set Screw ,/
. 3 1-"«!._.‘. _
\ % = E )
: G;"'F‘I\l ,,
‘apping Screw ‘J' ;

R 2 Set Screw akf
r}i_ 5 3¢ Stopper l €4 Damper
ol ’; Bushing
@E:} 45 Damper Colilar D¢ M3 x 3
. ' Set Screw
. i
Ring........ ? / : \:‘ %\ 25 3¢
. | , = ) OB Stopper
3 Zmm Balls . = —8 7 Axie Bearin (% e
v (Set of ba]ls] ® Ef‘“"t vy Ring / &
ower / ‘ =
! J T I L . A he :
Retainer .. .2 Apr : . Ba11$ & | a\xh;fﬁﬂ {ETEF rm Shaft
| Assembly of Axle Bearing] c_g 3., {Set of | piuper .
Put the ring over the 8 halla) Collar

retainer with care not to
lTocse any 2 mm balls.
*Assemble two bearings.

.
LU Lower Arm Shaft (A)....2
,h i{lﬂwér“ﬁ;m_ﬂhaft_iﬂ} R
T LppEF'Eﬁﬂ'Snaft (A)....2
[ — — )
" €3 Upper Arm Shaft (B)....2
5 TNSTALLATION OF FRONT
SUSPENS ION
[Small Parts Used]
M3 x 25
Flange Screw....4
§ M4 x 10
Self Tapping Screw
.4

©

M3 Flange Set

J

5 _INSTALLCATION OF FORNT SUSPENSTON
ey Bulkhead Plate

Hote: Do not tighten
sell tapping screw
so much as to mar
the threaded part.

M4 x 10 Self Tapping
Screw

This side with a hole
provided should be
placc to face
frontward.

e Flanqed
| g

11&?2 fff,fﬂ% Screw

,-q\ N~ _ =. M3 x 20
é‘ k ‘- Screw

“mh;ii
i o 1‘.‘ .3 ""'““-..
M3 X 20 S f »7(% '“
X Crev Frontward U111ng
Port

Remove Lhe selscrew and pour some
differential oil. Note: Thick 0il

el



6 INSTALLATION OF
[Small Parts Used]
.:l'l.'l“-r-iEIiIIII|i:’i|-'|!"ll.il-f.|lnll'I||1I||J|IF M3 4 ?5

' Flanged Screw.]
@ @ M3 Nylon Nut...]
(©)

TIE RoD

M3 Flanged

6 INSTALLATION OF TIT ROD
M3 x 25 Flanged Screw

r"f—?J‘;

|_,;

T?fl

ﬁﬂJ
a} H?F'Ianﬁed Screw

pe Nut...] H;:::fmét Sy kﬁi S
— T e | ,. f" A Ao |
29 Tie Rod (L)........ | @ I T e
_"'PL.JLLIM PEESTESL Y A ) | 6;‘ m E' ﬁ"ifﬁ F’“E“\"i n"r -%Lﬂl (s B
G0 Tie Rod E?li;‘i""] &0 T1E Rod | g ) ;h ﬂ%?f; .é:_ l; ,ﬁhjﬂ;i
@K‘— ) t___jgf T]'F' Hnd Eﬁg |t y f’;ThE thplqt {lh f,, .! 'E| Ilul. .l.f "-|. L aj Ii"
e @ o - M3 h‘:.fiur*. Hut - Wl . Eﬁﬁi}—:—%::‘:r
{i}ﬁ i Ea_ ! o0 f Hx iy Nl' j?{43~ﬁ-x' .
./  (For Tie Rod).2 €9 Tir Rod &y . 1 e s ;13
- . . . . ',.' '__ 4 ! .. i e - 0
Screw in the tie rod end onto (L) E a ii" " ég gl (L)
the tie rod 1in such a degree - / ) e TN,
that the assembly should @ Tie,Red ™

become in the length shown
nelow.

B 29 G0 Tie Rod
A |
{135? ] qhtﬁ;L
Tie Rod e
End &

80 Tie —
Rod & (3D Tie Rod
5) End -

(@k [J‘
i N “ @3 pal’

about ﬂnlfﬁft*dJ (For Tie
- Rod)
't_‘_t':"‘f"-..
N

about llDHmth
29 \‘é:e:'@

Tie Rﬂd Gl
7 ASSEMBLY OF REAR AXLE
1SmaTlTl Parts Used]

) self Tapping Screw.3
(I

M4 x 10
W S5elf Tapping Screw.?2
RIRRR
L Im M4 x 18
B Self Tapping Screw.?

{E%%%;% .ng.,F'&giiga

N .2
o Zmm Balls ........ 16
U &5 Damper Collar...]

(:;) 4¢ Washer(Imm)..... |

[FTM“HQ Direction]
32 Damper Stay (A)
I P Bulkhead Plate

i
!_5 [r{juﬂ-
4 ' I ~ Front
>

i

- )
= L..s:ﬂj

ThF rarruwFr 51d& should face
front.

Fetainer

7 ASSEMBLY OF REAR ANLE
~@F AxTe Bearing

M3 x 10 Self Tapping

E

Note: Do not tighten self tapping
screw to much as to mar the
threaded part.

W

Screw for preventing
the Disk from
vibrating.

LAssembly of Axle
Bear1ngj{

Damper Stayfﬁ —"Zmm Ba

> d¢ Washer L f}aJ;;‘fEEt 0
(lmm thickneSs) %o ™8 ball

\ A '
Max10 Self *fﬁfnemf,

Tapping Screw o
Put the ring over the
retainer with care no

"':.._l

o

"-\.

-—v) an

e

]
i

g3 < e\ I to loose any 2 mm ball
U . e g
L) g A< s & @ Bulkhead Plate
: « e ‘t pe RIS OSS |
Brmer ey A ) e sa
- Y S\ @apping Scr
M3x12 Ak ,nﬁ,figg“ 2 ‘k}S SCrew
Jelf TEpp] B / N, 35 for the
H‘" {'l : T:EH :H"':T,f stone
-~ : _,. .:j -II
N 2 e xwl' quard, |
1 r

Hole (R)

Remove the setiscrew and pour some
differeantial oil. Nete: Thick 0il

{2 Bulkhead (L)

(6 Bulkhead (R) -

M3 x 12 Self ?i _Leave 1.5mm here withou
Tapping 5cre#‘1\\ \ ety beinag screwed in.

f " - 1 :

%gi'ihz ;g;ﬁ: R 1 ] ™~ M3 x 12 Seif Tappin
e % Screw (This screw i

for checking any
vibration.)

Leave omm here--
without being
screwed in.



§ INSTALLATION AND ASSEMBLY 8 TNSTALLATION AND ASSEMBLY OF BRAKF CALIPER

OF BRAKE CALIPFR . ' |
Al eyl .H"‘ % 14 Screw Use a nut here B- M3 x 5

[Small Parts used] thinner than other Set Screw
M3 x 12 M3 nuts. “ 'r

f}’iﬁﬂlﬂi.LLD Self Tapping Screw.? 2 ‘;:';\ 66
JummE® V3 x 14 Screw...... 2 | Brake
= M3 x b Set Screw...l ' ; \ L
<:) M3 Nut............. Va iﬂ;;f o FENE IR B !
- (Thinner Nut) : | | : —g:{} ,
— rake
E -—-J@B Brake Arm....... ] :{‘ Shaft

/
37 Brake Pat (A)

EE?;E?LT}'I Brake Pat (A) 89 Brake Pat (B)
9|.~ Brake Pat \B)

1j'ih,

quu | Insert disk plate here.

Inslall the brakin
lining (A) and (B)
in a way so that
the disc can be

, inserted.
& | !
®
o “~.._ Joint Collar
M3 x 12 Caliper N
Self Tapping Screw  NGTE: Insert the Joint
(Do not tighten collar 8)through the
excessively.) bulkheads |. 7 and R 1§
previously,
3 TIXING OF REAR AXLE 9 FIXING OF REAR AXLE

e L e T e

LA Fasks: USEe PulL a 3 mm washer only

{}ﬂﬂﬂlummmm M3 x 20 Screw..4 onto this bolt.

- e b o e

Ay, M3 Flanged Hul
“E;E ..... - M3 x 20
(O 38 Washer...... 1 SERSHE
0y 1N
\ .Illlln" "'\-\.L‘H

;kf Flanged
Nut

Fix the other side with a M3 flanged nut,
too.

- & .

M3 x 20 Screw




0 ALLATI E 10 INSTALLATION OF JOIRTS

[Small Parts Used] M5 x & —

[l M5 x 5 Set Screw...4 €t Screw J 2 g
Fix the joint 42 with some 42 Joint — %\ E{g P 4
nlay, like 0.5 to 1 mm. e ki

.r""f'.’--f:

’ G m.—-rﬂ-f‘r‘

[ 52 o H
- - ,,,Ff"’f = o e N
| - 7 -
i M5 x 5 - 5
set Screw 42
Joint ‘

[Exploded VYiew of Diff. Gear]

5

F—— M2.6 x 5 Screw

Srog

E:Si)j 83 Sprocket
= @ Diff
@ Bearing

;%; 85 Bevel Gear.

-
f oot

— 66 Center Shaft

II-J. | e - _ _ ) _ - - T —I.Il-""-..
@b G Bevel Shaft 274
- R _M5 x 5 Set Screw

&

0] 88 Bevel Gear Ioint —
—__ (Small) ®

133 Diff. 11 INSTALLATICN OF REAR SUSPENSION ARM
Spring Put the wheel shaft bearing 47 :
85 Bevel Gear ©Onto the wheel shaft 46. f“'.-*-“*l._& “ g" 13 x5 Set ser
(Large) - | !H/ 1
_____ _I@ D‘i F'F ll-'%{"ﬁl |II l'. I'.IHII iT“‘w.J
Eearing ~, BN [ . £ .
@ M5 x 4 Set Screw @ﬁ} Rear Upper i E .ﬁf{ :--'@@}‘.
A =) A ____t I"‘l |-~ :ﬁ"ij
89 Diff. Case N el —)
NSTALLATION OF REAR *-'-_-“'-:;'____':-“- SR \ )
“SUSPENSION ARM e <
[SmalTl Parts Used] R <
M3 x 14 o ¥ AN AN
— Self Tapping Screw.? > RN T A
: Wl M3 x 15 Set Screw..4 \ \\ :
u : . ] gt e 'y
rﬁ’ﬂ' Lower Arm Shaft (A)...... o K : R‘\b
-! SRS = N R I B x\\xx . -_HH
22 Lower Arm Shaft (B)...... M4 x 14 gﬂf Tapnfnﬂ""’rfi‘ h
[Irjstaﬂatinn uF_.HE'ight {FastEﬂEdcrew . 2l Lower Arm Shaft (B
Adjustment Screw] temporarily) — % ¢ i P0 Lower Arm Shaft (A
(EE:]RE&F Lower Arm {c___' e
i r....--"T '



|2 IKSTALLATION OF

STAY (B)

[Small Parts lUsed ]

q CMMHHIEH M3 x 14 SCrew. ., .72
QMMmmmmmwmwngB X 75

Flanged Screw.

AMPER

nD g

M3 Nut......

{ M3 Flanyed Nut.

L P——

J j‘;j 24 Damper Bush.?

Gjﬁ) 45 Damper Coallar
—‘ el

™ 24 Damper Bush

%1.

M2

E; ~&5 Damper Collar
J#J%Q}; M3 Flanged Nut
2
C)‘ ((,r—*'p %
Eﬂf-

o M3 x 25 Flanged
14 Danper SEFEE
Stay (B)

13 TNSTALLAT IUH GF PEHR
DQWPER

Parts Used]
I »4 x 6 Set screw...4
©® [ 13 nylon nut.......2

Ir'f_..-'““. =
= 45

[Small

3al1l (for Damper)

..... P R
N Sy 126} Rear Hub
20 Lower Arm Shaft (A)..... 2 1i -M4& x & Set Screw
- : —&85 Damper Cellar gﬁff
22 Upper Arm Shaft (A)..... 2| 60 A
i . _ - -
gl ) &9 Damper Collar,..2 Lower Arm A

s o

Fﬁfﬁaﬂjgﬁ)
i R .
ﬁ%i@ ear Damper
.E':‘:.--'.'_\_-: _I'-j H‘ . -\'
Ay ear Hus.
o ﬂi Spring
ﬁéﬁﬁ QSB}REdr Spring
.:E‘utl-ﬁ;'
e

‘ %ﬂ _,__@ Ball Fnd
LN JBPut in the ball
befure assenbly.

-ﬁﬂﬂjﬁpring liolder

12 TRSTALLATION OF DAMPER STAY (B)

MJ NUT

13 IHSEAI[HTIUH OF REAR DAMPLR

T e

Shaflt (A}

JM3 hylon Nut

___.:I'




14 FIXING OF SWING SHAFT
[Small Parts Used]

'thm; M3 x 8 Self Tapping

[

(ﬁj} 34 Washer.......... .8
(2 G cCollar............ 2

Put the wheel shaft bearing
47 onte the wheel shaft 46.

47 Wheel Shaft

BEdr:f‘m f

([ Hhee] Shaft

Screw (2ind)........8
M3 x 5 Bind Screw...

T4 FIXING OF SWING SHAFT

Note: The front swing shaft is different in size from the
Do net misplace them.,

rear onc.

48 ﬂEiF SW|H4#
%haft 'W‘

%ﬂ te:

This is thicker
than the front
swing shaft ¢).

M3 x 8 Self Tappin

Screw (Bind
Do not tighten it
too much.

i

4) Front Swing Shaft (E)Eullar/ “-fiﬁku-';lfﬁr:ﬂ -
Note: This 1is thinner Lhan \ J S ;flgiaa‘aﬁf?:.“'yqfﬁ'
the rear_swin ol S i o A
shaft @ ’ 1"1._ th ?—:ﬁ\;f'"' lrI iﬁ‘fﬁ "‘E“m ; '
R TR Y,
AN T T e -
M3 x 5 Bind Screw of (tﬁr ﬁjﬂjfﬂﬂ et “:‘7*“?-1.- =~
H__ RN ":.1]""_ F '.rh'..'. i i .l"'w.
..'.1-:/)' .:" " R E XY RN N I e
¢) Wheel Shaft -g'w';ﬁga SArARGN §J
Bearing e B S Ve,
- B S A
J_‘_..-F"' o * 4
e C‘W.
@F‘ - A Note: Fil thngu1]ar{5 into the
@ e - Joint first, then the
qgﬁif‘ @ lheel Shaft front swing shaft 4).

2 -



15 ASSEVBLY OF SPUR GCAR T5 ASSIFBLY OF SPUR GFAR MOUNT

MEUNT
P ;‘ bg Washer
nati Parts Used .
- ] b Washer M3 x 30 S
Foummmig M3 x 12 Cap Bolt..? | \ X Crew
Pﬂm M3 x 30 Screw.1 M3 HUE:*-R J,/ 6:3 ggil:ﬁt
M5 Nut —~\ 58 Washer @D Spur Gear - i g
&, (O S Mount N\ - 64 Washer
o 3 @4) Spur Gear |

(:’ (@:} Metal \

M5 Flanged Nut 64 Wahser

...... | e Gear
BOCANM e , _ M5 Flanged’
nf-.n"?}"ﬂ"ﬁ"g"-':ml I Adjust Spring..1 Nut
(T 66 Tensioner @ Enqine
Shaft...... 1

Mount (B)

T~ 1 s = %@ - | .
> 5¢ Washer — ”'_ﬁﬁﬁﬁqbﬂh Nut
@ AK 12 68 Tensioner Shaft
_ P Cap Bolt
&/ Tensioner €8 R Ring..] Note: With the engine 0521, fix the engine

Guide..1 maunt with the circle mark facing
shown in the right side or H? .25V1, put 1t Lhe other way around,

ricture, install the

: , *Only the LD-71 spur gear ball bearing, which is an optional
tensioner guide.

igiﬁ}. can be used to replace the spur gear plain bearing

16 ASSEMBLY OF SPUR GEAR MOUNT

JJ @Snnr Gear Mount

) Tensioner Hrfhﬁ“

Guide

¢B £ Ring

16_ASSEMBLY O SPUR GEAR

OUNT S
[5mall Parts Used]
(Immam® M3 x 16

Cap Bolt ....... 2

M3 x 16 Cap Bolt



17 FIXING OF FLYWREEL
[Small Parts Used] -
[W M3 x 10 Cap Bolt....?
—— 49 Clutch Pin(short)?
=== 6)) Clutch Pin{long).?

[Assembly of Flywheel]

Drive in the clutch pin inte
the flywheel §}.

a3 60 Note:
Clutch Use the long
Pin «—__; clutch pins for

(11
K%;;:;iﬁj

61 Flywheel

HP .25y T
se the short

nin for the
0% MAZ.

[Snort pins for
0S 21] irvine and
10w Enyal v
=

=

Lré "

[Installation of Muffler
Manifold]

In the case your enginc has
a rear exhaust port, like on
the Enya 21CS or 05-21FSR,
Jse the optioenal manifold as
shown 1n the drawing below.

Muffler
Manifold

l
|

Twist 1t as shown after
installing it.

IIJ_,d----—_“'—u..

-
&E@

18 TNSTALLATION OF CLUTCH
[Small Parts Used]

69 Clutch o
Bearing
....1 Roller....8

(O\ m 58 Washer 1
£

84 Washer..l 62 F Ring....1

17 FIXING OF FLYWAEEC

Irvine, Enya &
engines.

[Long Pins for

[For the 0521 Side Exhaust] & Flywheel Spac

63 Clutch Sheet
_ 6% Pilot Shaft

SR Cap Belt

o @ Ensine 89 Pilot
[} fff” Mount(A) 62 E;igziﬂl ShafEH
- @i '%*H \

The ::1 rcle - =1 Flywheel = ,,@9
should be |
inside,
M3 x 10 ~—~—_  EE={}
Cap Bolt [

- ﬂj .
V1)) L_ Nies
Engine Mount - & _ i*’

e
The circle should —
be outside.

For Irvine engines,

trim
the engine shaft to 14mm.
Enya engines,
shaft to 8mm.

For
trim the engine

18 INSTALLATION OF CLUTCH

(option FM-124)

I_F[AESEmny of Clutch]

o not LEMﬂnt the

Tining7 Jjust pres
o 5@ Pilet Shaft 1tfﬂﬂuﬁ the clute
| .. ‘ h_ | 53 Cl ULL}" III.'FII‘I &
o -y
- HH‘H @’\
/7 8p Washe N
i \"'. Q) - Hous in
’ Gﬁgh Rollef i
I"-1 i . / ﬁ} .,-""J"f |
NS Clutch e
N Bell 52;.
\ ing

Keep the clutch
bearing always oiled.

. Maxe a small™U" ber
._ in the langer of tt
- two clutch spring

- % legs Lo help secure
= 1 % N ther into the pins
92 Clutch “ é@ b“ ct the flywhee),

shoe  ——
-

68 Clutch Spring

A ©



[Small Parts Used]

| MR 443 10 Cap Bolt..2
(mEmm® M3 x 16 Cap Bolt..l

o

¢ WOUNTING OF ENGINE 19 MOUNT ING UFENGTNE

"

C) 38 UHasher......=.. I

"-l_-..r‘

Backlash]

Adjust the backlash between
the clutch bell 1 and the
spur gear 422/ by laosening
the engine mounting holts.

4 e
" J
- . - & "
- . i __-_.l — A : . ‘
=" i ‘:—I-- = RL.-:‘-' :
-d_ﬂi y .\.H.- mal -
J.--- h S b b :
A

i WO el T e
bl e Y
L S T (D7 3¢ Washer
é_ M3 x 16 Cap Bolt

70 F1XING OF CHAIN

Fix the strap, which is for preventing
a derail, to the bulk head plate with

care se that it cemes along the center
of the chain.

sen three cap bolts for
Lhe adjustment. After
iljusting, retighten the
bolts.

Cut off the excessive
portion.

20 FIXING OF CHAIN
Small Parts Used]

& (20 Chain Joint....]
& @Chain Washer...]

66 lensioner Shaft
{ (123)Chain
T /

. g L TR
- — g rJ-_‘

P s Diff. Gear
o ,/' — @ Joint Collar (rear)

Differential Adjust the tensioner shaft
Gear (front) 66 up and down as shown 1in
the drawing so that the

Y o .. chain will have some

N ?Ré%\ i slackness of about 3 mm.

In the d1rect1nﬁﬂ (iéf}ﬁhain Clip
'"““'”1*h§ﬂ Chain Washer

of forward



71 ATTACAIRG THT BUFPLR JT ATTACHING THE BUMPER

[Small Parts Used] @3 Jumper Reinfercing
P

T M4 x 20 Bolt...2 fate

92 gumper

&
s

57 INSTALLATION OF ENGINE :
CONTROL SERVU SAVER e

[Small Parts Used]

G:mml"'B Xx 16 Screw.....]

Pl BUGecsuss, penipys a

O @ M4 Nylon Nut...... i

Gl 69 Linkage Guide..2 M4 x 20 Bolt

Fix the linkage guide &9 to

the engine contrel servo 22_INSTALLATION OF ENGINC CONTROL SERVO SAVER

saver 1. 60
' _——, Linkage

M2 f Guide M4 Nylon Nut
Tiu.,x !&B

I gj 71 Engine Control ——

AL gine Servo Saver

E éé\/ Control
Servo

B Saver

73 MOUNITING OF SEZRV 70 Engine Contrel —

aver Shaft
[Small Parts Uged] Servo S

M3 x 10 S5crew..... fa

Cpmmmmmmn M3 x 16 Screw..... 4

e 1 % 40

Screw...] cgie o

(mnmms M3_x 12 23 MOUNTING OF SERVOS
Self Tapping Screw 8

‘@“II M3 Flanged M4 Nut

4 1V e fa PHm——

Cut off part of tne shaded
portion according to the
servo, and drill the holes
for the nnunting bolts.

M3 x 16 Screw

— i —

J-—-+-— : ? Orill samll holes
f B __J - of about Zmm
' | diameter

i*E{ -1+, 72 Servo Plate

Engine Ebntru1 ?3 Isé$f

Servo

caPping TT ME x 10 Screw
crew

> M3 x 16 Screw ——
ﬁﬂ Servop Plate Collar

L% l Steering
— Servo - 15 -



L LINKAGE FOR STEERTNG

.

~ CONTROL
[S7al1 Parts Used]

- M3 x 3 Set Screw....]
Note

Arrance the linkage of
the control rods while
keeping the serve and
front wheels in the
reutral positiaon.

Pt tegether the rubber boot
for the control rod by cement-
ing the parls.

*Acsenble two

.—I—I-H'II' "'_'h-

(0

——\-_.I__'_—._-_-_.-—

[Sﬂal1 Parts USEd]

M3 x 3 Set Screw...4
C)

v 73 26 Stopper......
Jﬁf‘.:r_*:‘?}aﬂ‘ﬂ 78 Lirkage Spring..]

Ll

If you have an HP .25 VT/car
engine you must use a ball
iink similar to the dubro

£191 for the carbo linkage.

[t would then hook up similar
to the Enya installation

shown at right.

sets of them.

<4 1 TARAGE FOR STEERIRG CONTROI

Screw provided

Cuttire of Serve Hern ; :
[ ke ] ¥--with your radi

.__.-l'l'

o Servo Horn

@) oe3

i : hLd: Linkage
4, - I # 3
M3 x 3 WS : \\ Rod Uﬂl
Set. Screw By >
PN i o |
Cut off the N % NS T Boots
shaded pﬂl’"t'iil"l. : ':1_;’-'3‘.' ;,E ..“' A Make an
L W e opening for
ot the cantrol
rod.
?ﬁ Llﬂﬁﬁrt GF NGINE CONT HDL
77 Linkace Red [B)_F—1 M3 3 3 Set Screw

76' Linkage Rﬂd (A}

S 74 2¢ Stopper

. K 7?8 Linkace Sprina
| A ‘I{r . e o o =
. H"{ ]
. E?ﬁgqi; | -
R ] |
T 1 e ?|| ”'fﬁ* : Jr
| R gl G
et B Il P

!'r I""-

// H'!{]J"l o ."-‘.,

5 Rod Boots ~

69 Linkage STM
Guide

[Linkage feor tnya Slide Carb]

Perforate here for

Nota: When slide carburator is employed, arrange the linkage
as shewn in the drawing below; the serva, in this
case, should be reverse rolation.

.f_g L‘in!ﬂaqe Ep'r-":n.g == [—‘— — {fﬁ Li”kage Eﬂ'd l‘!‘-:l
M3 x 3 Sat Screw h J (&ﬂ-Linkage Rod (C)
. | . Tawara the
(/4 2¢ Stepper HE“QT', J7 brake.

e 5 A '

I.'\-\.! : I L e
68 Linkage N fﬁﬁ_;“fl o s M3 x 3 Set Screw

Pl ~letting tne contraol
. . rod through.
_.-f':”.:'__‘_ _,‘;-_E: v ;.i__'-_ .-"H_"h.
L 1__-_. {. 'LI
4 . -=‘éljj:r v}x
gttt = { t — |
M3 Mut { S ==

74 26 Stopper N\ | ReU |

. S



2b LINKAGE OF BRAKE SYSTEM

— e — — e

[Small Parts Used]
m M3 x 3 Set Screw...

j fuel Tank

26 LINKAGE 0T BRAKE SYSTEN

T m— T — — — — L —

The braking effect can be adjusted by leesaning the stepper
setscrew under ine chassis and shifting tne pecilien of the

<% 4 = Stopper. T —
(0@ 74 2¢ Stopper....... 2 ® 26 80 Linkage Rod (C). N ai} 71
-~ T A N
}_StﬂpnPr -~ T e T f’;#ﬁxaﬁi 29
| =ty -=} lr.'r -‘HH-"-“- B’;-"-"‘n-f'.:::-'::" = - -5_"".:.":' 2] Stﬂpm
TN | N
27 MOUNTING THE FUEL TANK ‘*STDW gffE,h:;ﬁ The brake is “ Set
— ) )
[Small Parts Used] r ;i ) é' E ?Eg;gﬁﬁSpe-d} The brake is AT
f]]g] ' T - | disengaged
P 0 3 J [ﬂg1ne centre] (High Speed)
Fuel v . Serveo Saver
Tank ﬂf loward the Sﬂt Screw ‘
Cap“a thhh carburetor
~—.1  T-d1®Fuel Tube 27 MOUNTING THT FUEL TANK
k‘:h-::j Tl e ._-_-"’ —_"_‘_ T 't_.___.- b —J
I’H.“ N ET;:;JQZJ
r?[ b N ;Dwi¥ the Connect tnis end of the tubing R
fff’“}iﬁ%_ﬁ REETJEEEUEETPipp to the muffler in the step, 30. o _;E }
oL B3 *{H.{;Fue] Tank it
H“Q'a:&JH“_ Bush

Air Vent (Bend

it as shown in

the drawing)

bottom.

L — —

UNIT
[Fixing of R/C Unit Switch|

28 MOUNTING THE RADIO CONTROL

\
| 32 Switch Plate

Use the
the switch.

Arrange the
tubing nwouth
close ta the

 — p— p—_ p— —

3) Switch Boot

screws turnished with

— e — i — | — — —_ pp— m—— e, — p —

8 MOUNTING THE RARIO COGNTROL UNITS

— B il v e—T el T

Hﬁ
! j
| kA It i3 recommended to
i ] put foam rubber batweet
N bl r the receiver and Lhe
81 Antenna , ~u battery.
Pipe _L & T .

Pass the antenna
wire through,

18



e e T

79 ASSEMBLY OF TIRE

29 ASSEMBLY OF TIRE

S T The side of the tire with
[Small Parts Used] Assembly four of these. description "and Super”
it M2 6 x 17 N should face this 5|de
Self Tapping Screw.16 ) WAL e
Cross Sectional View of O o

ineel ] o= Doy

)
gﬂeei (B}\*ﬁﬁd N

| Wheel (A)

@f.m
MZ2.6 x 12
Tapping Screw

o 97 Uheel (B

00 Wheel (A}

fa AT —, -
o ST - G Hﬂgg? When fixiia the wheel A @6 and

—— L —— e R T SR

R 67, tighten the four self
30 INSTALLATION OF WHEELS tapping screws evently screwing

[Small Parts Used] g9 Inner Wheel  in them 1ittle by Tittle at a

por s . _ | time.
':D:: 98 Drive Washer...4
30 INSTALLATION OF WHEEL

fz;—igi)aﬁ Hasher......... q SE A
|I H‘-
II\"“H-. .a"'f

I|M6 Flanged
[ Nylon Rubt...... 4

[Attaching the Drive Washer] |

! :?;“'I.; ._.--'“_'.f-.:"' | 1.-
eyl e e,
Cal o, 8 S
L1 ‘ ol S W i"":':'_:-'-"'v.:'- f?'ﬁ"w |
1 I P T i Nt 4 B ...1_-4:]
e e ¥ Loaois A ey e
Align the shape to . T L S T [ LS ;I{;;;-_aﬁ;.:.fa,j e
'\..-"- = I.\_ ':-..a-_.- . "'\-\.\.\. % l\."\-\.\._ - 1 5 | ."__. r'\"'\'-\'\,\_' -_f'--. - .-\. = 1, | _l
-'- = l\'-.\.{ II' Il-j- - AT e = '\'.\.-:th ==
h-q____ thE PE a' lr" a"{-l E . : e _"m:_l E\wh:? . H"-u_‘h i '\'H.:'\"'.!;: -f |:'F.'-.'. .."-j-'f#{ X I"H' i "H_:__-— _\Hxh’: :L' :-.!::x IIITh - |
. - - . el e E: " by "\-\.ﬂ"'-\. iy ::: a
. H“\:ﬁ% ,_I-'I{r Ko \v"J IR .llnb"E':“a."“x_H :J
.‘_:.b:u_ - P == i |1 "'\-\.-.d_..l -:l:_.l /q.;l "-"_: '.\.:?.IT_- e
f.-:j.-:'?"' ] LR

::I ':'._::"';. puis:ny 'xi"_':'._"_--l _-_.----“ ) ___.._-_-_-_i--"'-_----. : -
-..-_. = . .= e B,
1‘% \it ":_ TR :._ L R:i = T — o I
J = ROrCAN Eﬁ_==_x' 4 ~Fig Le i | TN

Bp Washer— ek et W I o0 TR
Hft'ldl_._-l II.r-!ﬂ.-.._l“ T Il.I'l ' :'..'-"I.:l_ = .-"' . -
98 Drive Was her/ o L kf}ﬁqll .’fL_F % Wher inslalling Lthe T P}fﬁ;:‘f"
NV 1 | BT of g2 L
[Attach1ng Radio Box Cover] . ) Al e Hemsn &5Se w R
& R no. to "Option" on page | N
- QoD R/C Box o W\

Cover

M6 Flanged Nut ~

*Tighten the Mb washered nuts
firmly so that the wheels
will not run idle.



31 PAINGING BODY (VARNING) 31 PAINGING B0pY (VARNING)
Use a high quality, fuel :
proof paint (such as pactra's . T e ,

Formula-U). Regular model ”f!F#F T llﬂh_[

' ' y )
enamels will dissolve and 9) Vanning Eﬂdiﬂﬁjf“ > xﬁ\
flake off. )

1@ vanning Side Ba

e —

32 _INS ALLATION 0F BODY{VANNING) 32 INSTALLATION'0- BODY (VANNING)

I T

[Small Parts Used]

fhm M3 x 10 Screw _fﬁ,ifff*ﬁhz_& _'"ﬁ:i,__‘ﬁ\‘s__
e S e Siaa? o mer ey
*t.---",r""f:-rr' "'n:\ _Ql \I.h
| \ .
| N
gt M3 x 10 Screw
LN -~ _
| I/ T @)Vanning Body

D Vanning Side Bar

Cut off the unneccssary pertiens.

33 TRIMMING & PAINTING TIHC 33 TRIMMING & PAIATING THE DRIVCR
Lot = Cut off the portion indicated witlh

Tne body of the Vanning is
made from clear plastic, The
best looking painl job can be
nad by painting the INSIDC of
the body. Before painting, (10
wash the body with a mild i
detergent. (1ike dishsoap) and
warm water to remove any
residual manufacturing oils.
Make sure the body is
completely dry before
painting.

r=Jwith a knife or scisseors.

Use a high quality, fuel proof,
plastic-Lype paint (such as
pactra's Formula-U). Regular
model eramels will dissolve and The driver figure is made Trom clear
flake off. - plastic. The best locking paint job

can be had by painting the INSIDE of ilL.



----------

Flanged Scrow.?
U M3 Nut /=) 3¢ Washer
)

A .2 J-_--- e T T,
] o — 7 %
|- E ﬂ{j@ Fastehing Kneb..l Joint Rl l

.

"":—H'ﬁf‘}l: 2h 1"& -..;“*-{IJJII"‘ ﬂ'-l
A \

@ vanning Eudj,r'

- .“‘-I' . , \ |
3p ‘?_&H, 5_("'1‘~-_=.-;;t
. h'ii“hEr* / . x . 4 /
M3 x 25 {‘x ‘ﬂ int - i N
Flanged | S u]]ar[l] ¥§£
SCrew qkh » ,1._ﬁ
--"':'I S lullllr s 11'.&:) T, Iy %kﬁ
o LA [, g o
Y Tt ';I 4-";.."' ~ L, 2 I
\\ {:‘E e R " f oy |
% Wi -- e 1 H.I.-u
VN 3 LCORPE.
, i A |
""'-_‘. (= ”""-.'-J" Ty
""“u_. I - |
M3 x 25

Flanged Screw -

M3 x 2C Flanged Screw

15 PAINTING THE BODY (PRESTO) 35 PATNTING THE BODY (PRESTO)

ut off the shaded portions
in the draw1ng below with a
- +rife or scissors. Also
ar1ll holes for the
installation as shown.

Eore a hole for Hole of 8mm
Lhe antenna. dianﬁter.
Hole of 8mm

immeter
. _,../ .;?f

-i'
| o
]

Lut away these
perferctions as
e required by the
engine.



36_MOUNTING THE BODY [PRESTO) 36 MOUNTING THE BODY (PRESTO)
[Small Parts Used]

U‘mm M3 % 10 Screw...] o
'5W“Nm@wg M3 x 16 Screw.,.2 80 Hook Pin

M3 x 20
[HMM Flange Screw....2 Pass the antenna __

through here. ‘
(m M4 x 16 Screw...] 90 Hook Pin / -~
==, Q0 Hook Pin.....2 .qg; e

8)Joinrt Collar

(A) N
: ﬁ:ﬁ)Fasten1n
M3 x 18 ‘%H?E ek 5‘“4|
Screw N .ﬁf*
N Vo
@\ 64 . HIH i I'-I.' :”;;:':' ": e F I PN
J ‘ andy Mt 1 h ., x o :"._ﬁ\‘l “ 2 T e
<) 34 Rear Hook. .... | F."}ﬂ}" e

@‘J@ Fastening Knob....l
==

/4§ M3 x 20 |

: o Flanged Screa
[Installation of Body Hook] M3 % 16 :
(Front) SCrew
64 Front Hook 26 Bulkhead

i / Plate
SRR ,J—“[? - e

- 39 Rear Hook
44 ! ]I'~13 x 10 Screw
Damper ' ..

P 57 -



OPTIONAL PARTS

[0S-21VFB Engine] tfﬁhmﬂ
ply
- GREE,
3 *”f 121 A" '_'-l} i
=;= vh . g Il-'. '--'-r.- i L -'::.l; "
e o G 5 \
’.{;&“'34 e RS i M P e £\G&J HE
4 T | - g\
-l ;,"'f -L' - __,J!‘:r ﬁr!g*.-..llll{l'ﬁ -ﬂ--“)
& e N

e - i . )Ijj i : {.-'L i
\q- !ﬂ‘ e

PN KC-31 ¢
> KC-32 Manifold
Muffler

With the 0S-21VFB rear exhaust
engine, use the manifold and
muffler combination shown, above.

[Air Filter]
CB-110 Air Filter — ; '“>

— -
q-._- .'..'\—.Fl"-
5, ™ -
9
1
'|..-

To keep the engine free from dust,
use an air filter to the carburetor
without fail. It is available as
an optional part.

[Changing Gear Ratjos]

ClTutch Bell |
12T (SD-53
3T (SPD-54) [52T (LD-26) |
14T _(SD-55)

The above combination is the only way
possible to mesh the spur gear with
the clutch bell.

6] Clutch BE]]‘R

[Enya 21CX, 0S-21FSR Fngine]

f f! .]-. p
O
t 8 v 9{,-"-‘;:)
ez _.,#Ef,.. ,ﬂ'_‘ _' 1‘\ \:} ]
o “‘-‘t" : IRy r--.h_;._,_J-}'—é
N PR FM-124
g, - :
oe°9 T St Manifold
™ KC-32
Muffler

With teh Enya 21CX, 0S-21FSR rear exhaust
engine, use the manifold and muffler
combination shewn, ahove.

[One Touch Cap]

-
L
] .
-
- o

CE-18] One Touch Cap —-

b

2

- I-I-'- L ._..-.
."'r..:_ :'.." i _:)’!L g
s | A
-.- .\.-\.\.I i .:_:
o NG TN
" rl...\_ .\"\- x.:\"'t L]
n . -'l‘ " . 5
'|I- | | L s,
%R -H" % 3 ", -,
LY
., h J
R T .-~'I
lx'.'l ]
4, (N [
h gt -
ok g m
. <

The 12 tooth clutch bell &F and 53 tooth
spur gear (J22) are included with the kit
and produce a gear ratio of 10.6 : 1
optienal gears will provide either 8.7 : ]
or 9.8 : | ratios.

The 8.7 : 1 ratio will provide higher
speed. The 9.6 : 1 ratio will improve
handling and climbing.

23 -



SCTTING

[Adjustment of [Adjustment of Toe-in]
Suspension Arm]

et mb »
. To be rised. e | Fh SHENG
[0 lower. . about | e
. 1° | P .
e B |
g AR ST P I T e B
| X Ty, A T 1T '
i MY il o8 Vy
"L_F_.-..'r;_.a-"' ) . i -[-_: i ™ -:11 II
Lower -~ Lk Self Tapping g f. uE
Sus Arm = NScrew Hod
Toe-in 1is an adjustment of the front wheels thal makes
You can adjust the clearance them converge slightly toward the front. This helps
with the suspension arm by the model run in a straight line. Tee-in can be
turning the self tapping adjusted by changing the threaded tie rods. |his
screw right or left. model seems to run best with abeut 1 degree of toe-in

on each side.

[How to Start Engine]

The engine is started by using an electric
starter fitted with a rubber "denut".
Pressing the starter up against the flywheel
(from the bottom of the car) causes Lhe motor
to spin {den't forget the haok up the glow
plug te a power seurce). [t may take you a
lew times to gyet the "hang" of this, but keep
trying. After a short time, vou'll be able
start the car on the first try almost every
time. fhe easiest way to stop the engine is
to pinch teh fuel tubing with your fingers
until the engine runs out of gas.

CAUTION

— — —

This car uses a chain and gearing for the drive system that moves at a very high speed
and can be dangerous if not handled properly. NEVER touch the chain or gears while the
engine is running (even if the drive parts are ne* turning).

Always make adjustments to the engine (needle vaive, ctc.) while the engine is at idle.
Hold Lhe rear wheels firmly (or have a friend of it for you; so that 1t they start to
nove, the car won't get away from you or get tangled in your cords or clothing. After

naking the adjustlments, put the car down and DRIVE it teo see if the adjustment 1s
correct. . I

___..l"
~
ra
s B
S Yo~
'u\ wal d -_ 5'“1 HH,'I
o /. R
x.,{jf

hever allow children to be in the iumediate area that you arc running your car. kids love
to chase RC cars {(which is usually not too dangerous with the small electric types), BUT
the Integra 4WD is a high performance vehicle capable of much damage and pain if it runs
into someone.
**If the car overturns, do not touch the chain or gears. Iry to pick it up by Lhe front
bumper,
Y S



No. Parts Name

‘) Main Chassis (R) (L)
i%) Serve Saver Mount
. serva Saver
Eg Serve Saver Shaft
» Collar
(Ei Steering Linkage Guide
L' Stay fer Tank Installatien

4
(8 Joint Cellar (A} for Presto
for Vanning

(9 Body, Vanning
Side Bar, Vanning
01 Hub Carrier
12 Hub Earr1erﬁﬂnunt (R)
13 (L)

E}J King Pin

3 Ball (for Damper)
6 Bulk Head (R)

17 : (L)

18 Front Lower Arm

19 Front Upper Arm

20 Lower Arm Shaft (A)

q (B)
22 Upper Arm Shaft (A)
23 (B)

#:h)#h#hﬂ1%Jh:th}:5th—J*JHJ—-—'ﬁJ#th—*hJ—*—*—*-*'£3

@4 Bushing for Damper
~ Installation

25 3p Stopper

26 Bulk Head Plate

27 Damper 0i]

'8 Ball Cnd

9 Tie Rod {Large)

80 Tie Rod (Small)

Bl Axle Bearing

32 Damper Stay (A)

83 Brake Cover

84 Rear Hook (for Presto)
35 Disk

836 Brake Arm

87 Brake Pat (A)

38 ! (B)

39 Brake Caliper

i0 Brake Shaft

41 Front Swing Shaft
42 Joint

43 Strap for Vanning
B for Presto
44 Damper Stay (B)

€5 Damper Coilar

46 UWheel Shaft
@4} Wneel Shaft Bearing
43 Rear Swing Shaft
49 Clutch Pin (Small) for 0.5S.
60 e (Large) for Cnya
5} Fiywheel

¢ rlywheel Spacer
53 Clutch Sheet

®4 Pilot Shaft
65 Engine Mount (A)
b ) (B)

e e e P =PI PO PO S D s e e L P e e e e o e e e P e e P e [0 O

sets

SR8

=%
N

113}

Parts Name

Clutch Shoe
Clutch Spring
Llutch Bearing
Lining
Clutch Bell (12T)
E Ring (E-3)
Adjust Spring
Front Hook (fer Fresto)
Spur Gear Shaft
Tensioner Shaft
Tensioner Guide
E Ring (E-4)
Linkage Guide
Lngire Control Servo Saver Shaft
Engine Control Servo Saver
Servo Plate
Servo Plate Collar
2¢ Stopper
Rod Boots
Linkage Rod (A)
(B)

Linkage Spring
R/C Unit Box
Linkage Rod (C)
owitch Boots
switch Plate
Sprocket
Diff. Bearing
Bevel Gear (Larye)
Center Shaft
Bevel Shaft
Bevel Gear (Small)
Differential Gear Case
Hook Pin (for Presio)
finLenna Pipe
Bumper
Reinforcemenl Plate for Bumper
I1re
Inner VWheel
Wheel (A)

" (B)

Drive WAsher

9 Damper Wrench

Installation Knob

R/C Unil 30x Cover

R/C Unit Box Seal

~ Doll, Vanning

Eﬂdy, Presto

Joint Callar (B) for Vanning
Rear Damper

Rear Suspensiaon Spring Stay
Rear Spring

Y Rear Spring linldoer
' Front Damper

Front Suspension Spring Stopper

! Front Suspension Spring Holder

Spur Gear Mount
Spur Gear Bearing
Fuel Tank

H—H__.__._t._h_.":_-...::._:'l-—"—‘_‘h.\m-hmr'd_ﬁ._hm__;_.,,___j_|_|__.|m]'1,l_':|mmﬂ-—hﬂ-—im—dn—_i-u_l_J_Ju_lddlwru |r-‘:.:'

een R BE S S R T T T e T e B

Ay

set

set

LN
m
:—I—
iy



No. Parts Name Q'ty
> Fuel Pipe ¢

(117 Fuel Tank Bush 2

q Fuel Tube l

(119 Fuel Tank Cap |

;%ZQJ Chain Joint {lpc. Spare) 2

131{ Chain Washer( a ) 2

(122’ Spur Gear ]

(1237 Chain 1

128 Rear Upper Arm 2

SPARE PARRTS LIST

Description

Bumper

Front Hub Carrier
Tie Rod Set
Fornt Swing Shaft
Chain Set

Joint Ring
Engine Mount
Chain Tensgioner
Spur Gear Shaft
Main Gear (53T)
Engine Control Servo Saver
Tank

R/C Unit Box Set
Spike Tire
Linkage Set
Servo Saver
Clutch Bearing
Drive Washer
Damper Rubber Bush
Rear Diff.

Swing Shaft

Rear Wheel Shaft
Ball Bearing
Clutch Parts
Joint

Clutch Spring
E-ring (E-3)

Ball Bearing

Rear 011 Damper
Clutch Bell (12T)
Lining

Flywheel

Antenna Set
Clutch sheet
Flywheel Spacer
Body Pin

Pilot Shaft
Front Damper
Strap

Main Chassis
Plate Set

Hub Carrier Mount
King Pin

Bulk Head

Front Arm Set
Rear Arm Set

26

Parts Name

Rear Lower Arm
Rear Hub

Chain Clip {1 pc. Spare)
Decal

Front Spring

Tie Rod End

Ball (for Tie Rod)
Differential 0il
Differential Spring

Key No. & Censisting eof

Eéiﬁb X 1
dbh x 2
a8 80 x 1 €30X3V x 4
X2 . -
420 920423927 x 1
-;E.DILZ])S]EJ'} x 1
65 % X |
63 66 & 68 x 1
H5.x 1}
(122 x
W = o
115718019 x 1710017 x 2
%? 79 8} 82 Q00101 T02X103 x |
94 x 2
{g)? 738072 x1 6376 x 2
Mix 1

2020
0 > X
& =

L

48 x 2

46 x 2

47 x 2 ”

60 x 1 49 57 58 x 2
42 x 2

53 x 4

b2 x 4

8} x 2 _

{5 29Q06x 2

61 x 1

G0 x 5

H1 x 1

8} x 5

53 x 5

H2 x 1

gD x 10

T 6 N Y NN, |
1528 QoM N12029 x 2 Q9 x 1
43 x 6 '
Eli ] -gEt
(2x 1 726 x 2

%} 43 x 1

14 x 4

ﬁf;; x 1

09 x 1

424125028 x 1

A I A it I A A
-
<

73 @5 x 2

36 62 @9 330x 1 8 @5 6 x 2



No.

KC-11

KC-16
KC-17
KC-18
KC-19
KC-20
KC-21

KC-22
KC-27
KC-30
KC-33
KC-34
KL=-35
KC-36
KC-37
KC-38
KC-39

LD-25
LD-26
LD-71
LD-82

CB-110
CB-161

SD-54
5D-55
KC-31
KC-37

FM-124

1880
1881
CB-84
LD-27

Description Key No. ™= vonsisting o

Arm Shaft Set 20 x 6 EFJEZ x 4 23 x 2
Spur Gear Meunt QHB x 1 3147x 2
Collar Set Gix 2 {Sﬁx 7

3¢ Stopper QE x 10 _

Rear Spring Set flﬂ?{1ﬂﬂ“1&9 X 2
F Ring (E-4) 6& X 4

Joint Cellar (Plesto) ﬁ;x 3

Jeint Cellar (Vanning) &% | f!ﬂﬁfﬂ 2
Brake Caliper Set G3iﬁﬁ 39 4
Stainless Disk Set é7 ﬁﬁ X 1
Body (VYanning) Iﬂ X

Body (Presto) . . i]ﬂ4 X I .

Rear Spring Stay 82 @4 x

Body Hook {for Plesto) 34 69 x 1

Wheel Set 95 06 97 x 2
Screw, Nulb Wrench 1 _set

Decal (128)x 1

Optional Parts

Main Gear (517) Use with SD-55 (

1)
Main Gear (52T) Jse with SD-54 {9 E : 1)
Spur Gear Bearing Lxchange with Key No.114
Engine Parts for OPS & Pice Maunt & Flywheel for OPS & Pico

Alr Clener
One Taeuch Cap

Clutch Bell (137) Use with |.D-26
Clutch Bell (142) ' Use with LD-25
Manifold for 0S-21YFB

Muffler

Muffler Manifold

Damper 011

Hard 011 for Diff.

Ball Bearing (Sealed Type) Exchange with Key No.3]
Main Gear (537) (Steet lype) Exchange with Key No.122



